FORCE HEALTH PROTECTION
ESSENTIAL ELEMENT OF COMBAT READINESS

July - September 2011

Perspectives 1
MG David A. Rubenstein; COL Mustapha Debboun; Richard Burton
The Lethal Ovitrap: A Response to the Resurgence of Dengue and Chlkungunya 4

Brian C. Zeichner; COL Mustapha Debboun

The Expanding Role of Military Entomologists in
Stability and Counterinsurgency Operations
COL Leon L. Robert, Jr; CDR Steven E. Rankin, USN

Mosquitoes of Guam and the Northern Marianas: Distribution,
Checklists, and Notes on Mosquito-Borne Pathogens
Leopoldo M. Rueda, PhD; James E. Pecor, BS; Will K. Reeves, PhD; et al

Online Spatial Database of US Army Public Health Command
Mosquito Surveillance Records: 1947 -2009
[...]
basis necessary for compliance. The data shows that
consistently meeting the criteria can be a feasible
approach for LT2 rule compliance.

Table 1. Months (red tint) during which tests indicated that indi-
vidual filter turbidity performance exceeded the maximum filter
criteria (samples taken during the month must not exceed 0.3
NTU in 2 consecutive measurements).

January 2008 July 2008 January 2009 July 2009
February 2008 August 2008 February 2009 August 2009
March 2008  September 2008| March 2009  September 2009
April 2008 October 2008 April 2009 October 2009
May 2008 November 2008 May 2009 November 2009
June 2008 December 2008 June 2009 December 2009

http://www.cs.amedd.army.mil/dasgaDocuments.aspx?type=1




THE ARMY MEDICAL DEPARTMENT JOURNAL

0.30
0.25
0.20
=) Combined filter performance criteria:
E <0.15 NTU in at least 95% of monthly measurements
Fl
k=)
g
>
=

\'o @ @ ?.Q @b W

c“’%‘*’Q“"(s“’p”",@’d"Q“’Q‘*’@"Q‘*’c‘b@&&@@@@&@@@o‘”

I N
W S Wt o & ¢ F

Figure 2. Combined filter turbidity performance plotted against combined filter turbidity criteria.

050
048 - W Filter 1a 95th percentile
046 1 g Fiter 1p 95th percentile
044 -
042 - W Filter 2 95th percentile
040 7 5 Fijer 3 95th percentile
0.38
0326 - B Filter 4 95th percentile
034 W Filter 6 95th percentile
0.32 -
E 0.30
Z oz
Z 0%
f§ Individual filter performance criteria:
2 024 <0.15 NTU in at least 95% of maximum daily
2 onr values recorded at each filter in each month,
020 excluding the 15-minute period following
return to service after a filter backwash.
0.8
0.16
0.14
012
0.10
0.08

0.06

004 -

0.0z

000 -

W \!\‘b \,.¢

T T T T T T T

& & i c§5 N
2 @" %@ ¢ ‘\foé” s &vd" o \0«@ L s f "

& ‘d

Figure 3. Individual filter turbidity performance plotted against 95th percentile individual filter
turbidity criteria.

July - September 2011

53



Reducing the Public Health Risk of Cryptosporidiosis by
Optimizing Treatment Processes at a Military Water System

developed by APHC. The WSPE

100%

88% 89%

83 %

protocol is based on the EPA’s
Composite Correction Program, used by

89 %

80%
67 %

regulatory agencies and water systems to

ensure compliance with microbial
pathogen-related regulations.'” The

WSPE protocol contains procedures to
evaluate treatment processes and a water

80% I

i

system’s ability to comply with existing
and even future regulations (ie, the LT2

60%
40% -
20%
R

5.1-10 10.1-15 I 15.1-20
Water Temperature (°C)

20.1-25

rule). Any recommendations for

25+ . o S
correcting identified deficiencies and

temperatures.

Figure 4. Water treatment plant turbidity removal efficiency at various water

optimize treatment performance are
prioritized according to the health risk to

A significant secondary benefit that can be realized by
meeting these filter performance options is improved
treatment of very cold water. The WTP has a history
of difficulty in treating very cold water. The frequency
distribution chart in Figure 4 shows reduced treatment
efficiency when water is very cold. In the 0°C to 5°C
range, turbidity removal averaged only 67% through
coagulation, flocculation, and sedimentation treatment
processes, versus 80% to 89% turbidity removal when
treating warmer water. Optimizing the WTP to meet
the filter performance options to comply with the LT2
rule will also improve cold water performance.

TREATMENT PROCESS OPTIMIZATION

The APHC evaluated the WTP to identify deficiencies
in the design or operation of the treatment processes
and provided recommendations to optimize their
performance. The APHC project officers used a water
system performance evaluation (WSPE) protocol

Figure 5. Flocculation chamber of basin 1.

consumers. Recommendations ensuring
the greatest benefit for health protection receive the
highest priority. The WSPE protocol can be applied to
any water system.

With a focus on compliance with the LT2 rule and
minimizing the risk of Cryptosporidium in the
drinking water, the APHC project officers identified 2
main treatment deficiencies among other minor
findings that hindered optimal performance of the
WTP. They were the flocculation treatment process
and flow distribution through the WTP.

Flocculation

The WTP has 5 combined flocculation and
sedimentation basins in 3 different sizes: two small
basins, each about 100,000 gal in volume (basins 3 and
4 in Figure 1); two larger 200,000 gal basins (basins 1
and 2); and one 250,000 gal basin (basin 5). The
flocculation treatment process in each basin is

Figure 6. Sedimentation chamber of basin 2.

54 http://www.cs.amedd.army.mil/dasgaDocuments.aspx?type=1



THE ARMY MEDICAL DEPARTMENT JOURNAL

separated from the sedimentation

treatment process by a baffle wall made 07

Raw pH=7.6
Raw alkalinity=75 mg/L as CaCos

of either brick or fiberglass planks. 9
Figures 5 and 6 show emptied
flocculation and sedimentation portions
of basins 1 and 2, respectively. The
WTP operators have long known that
sedimentation effluent turbidities from
one of the two larger flocculation and
sedimentation basins (basin 2 in Figure
1) were always higher than effluent
turbidities from other flocculation and

Raw temperature=21°C
N Flocculation basin 1 mixing intensity=18x 104
Flocculation basin 2 mixing intensity=35x 104

N [ Sedimentation basin 1
\\ Sedimentation basin 2

Settled Water Turbidity (NTU)

sedimentation basins. Sedimentation
effluent turbidity samples were taken 2]
and showed turbidities in the poorly
performing basin 48% to 71% higher
than the other basin turbidities. The 0!
higher turbidities indicate inadequate
performance of the sedimentation and/or

2.2

15 : 1.2 ' 11
Water Treatment Plant Flow (million gallons per day)

the flocculation process. Since the

Figure 8. Jar test simulating basin 1 and basin 2 turbidity removal performance.

sedimentation process for the poorly
performing basin was identical to its twin 200,000 gal
basin, the focus shifted to the flocculation treatment
process.

The single major factor distinguishing the flocculation
process of the poorly performing basin was the
amount, or intensity, of mixing occurring. The
rotational speed of the mixing equipment in the
flocculation basin was 44% faster than the other
flocculation basins (3.6 rpm, versus 2.5 rpm). The
mixing energy, or mixing intensity provided by this
faster rotation is well above the industry recommended
range. Mixing intensity is expressed in terms of energy
input by the stirring equipment (G, secondsx10™)
multiplied by the amount of time water remains in the
basin (ie, detention time (t), seconds). The
recommended mixing intensity range (GXt, unitless)

LTy

Figure 7. A jar tester assembly.

for optimal floc formation is 3x10* to 20x10*."" The
mixing intensity provided by the poorly performing
basin was 35x10* compared to the other basins mixing
intensities of 16x10* to 20x10*. The higher mixing
intensity results in poor floc formation and subsequent
poor sedimentation as evidenced by the higher
sedimentation effluent turbidities.

Bench-scale jar testing was conducted to verify that
mixing intensity was the cause of the poorly
performing basin. Jar testing is an effective method of
optimizing treatment operations.'”> A jar test is
designed to simulate the coagulation, flocculation, and
sedimentation treatment processes at a WTP. Figure 7
is a picture of the jar test apparatus used for this
project. Water samples were collected from the rapid
mix basin and 2 tests were performed simultaneously
to simulate flocculation and sedimentation in the 2
large 200,000 gal basins at the different mixing
intensities (basins 1 and 2 in Figure 1). The test was
designed to simulate the WTP at a flow of 1.5 MGD
(the flow through the WTP at the time of jar testing).
Jar test samples were collected after various periods of
settling to reflect not only the current WTP flow (1.5
MGD), but also to reflect performance at other
flowrates. Results are shown in Figure 8. For each
flowrate the settled water turbidities (representing
sedimentation effluent turbidity) are consistently
higher in the basin 2 samples, indicating poorer

July - September 2011 55




Reducing the Public Health Risk of Cryptosporidiosis by
Optimizing Treatment Processes at a Military Water System

performance. This confirms that the higher mixing
intensity is excessive and creates floc that does not
casily settle. Not only does this degrade sedimentation
performance, it can degrade filtration performance due
to increased solids loading.

Reducing mixing intensity will improve flocculation
and sedimentation performance in the poorly
performing basin. The easiest and least costly way to
accomplish this is to slow down the rotational speed of
the mixing equipment by installing a variable
frequency drive (VFD) on the flocculator motor. At a
cost of about $1,200, this is a minor expense that will
improve treatment. Going further, installing VFDs on
all basin flocculator motors will improve overall
treatment. Recommended mixing intensities will
change depending on water temperature. The
availability of infinitely adjustable rotational speeds
allows WTP operators to fine-tune flocculation
performance.

Flow Distribution

Proper flow distribution helps ensure optimal
performance for all treatment processes. Flow
distribution through the WTP is difficult to maintain.
Proper flow distribution requires proportional flow
splitting to the flocculation/sedimentation basins and
filters to help provide optimal treatment. There are 3
separate inlet pipes, one leading to basins 1 and 2, one
leading to basins 3 and 4, and one leading to basin 5
(see Figure 1). Operators must manually adjust valves
in these pipes to regulate flows to each basin with the
goal of maintaining equal water levels, providing
proportional flow to each basin and thus, proper flow
distribution. Adding to this difficulty is filter operation
practices. Effluent from the sedimentation basins is
combined into a common pipe with multiple outlets,
one to each filter. Depending on which filters are
operating, the greatest amount of flow to the operating
filters will be from the basins closest to those filters.
The basins furthest away from the operating filters will
back up and flood the outlet weir, adversely affecting
performance, causing greater floc carryover and higher
settled water turbidities.'”> An expensive capital
upgrade would be necessary to modify the inlet design
to the basins and improve flow distribution. Instead, to
improve flow distribution and overall treatment, filter
operational practices should be modified to spread out
filter operation, depending on which basins are
operating.

56

ALTERNATIVE COAGULANT EVALUATION

Addressing the 2 major and other minor findings will
improve treatment. However, it may not be enough to
provide consistent compliance with the LT2 rule
Cryptosporidium removal requirements and provide
effective treatment of very cold water. Switching to an
alternative coagulant may help further optimize
treatment, ensuring consistent compliance. There are
several coagulants that are proven to be more effective
than alum (the primary coagulant in use) at reducing
turbidity in different water qualities including very
cold water. A more effective coagulant in conjunction
with optimizing existing treatment processes would
certainly ensure consistent LT2 rule compliance and
treatment in very cold water.

Selected Evaluation Coagulants

Polyaluminum chloride (PACIl), ferric chloride
(FeCl;), and ferric sulfate (FeSO4) were the chemical
coagulants chosen for evaluation. Coagulant samples
were obtained from regional vendors. The 2 main
criteria used for choosing which coagulants to evaluate
were: the coagulant should perform well by itself when
treating very cold water (ie, no secondary coagulant or
polymer addition); and the coagulant should perform
well when treating the range of raw water quality
experienced throughout the year. The iron-based
coagulants, ferric chloride and ferric sulfate, are well-
known to be effective in treating very cold water as
well as a wide range of water qualities.''* PACI is
also effective in treating very cold water, however,
depending on the particular PACI product, its
effectiveness is limited at higher pH."”” PACI is also
used by the majority of surface water treatment plants
in the region where the military water system is
located. One regional surface water WTP supervisor
reiterated PACI’s ability to perform well in very cold
water and its reduced effectiveness at higher pH.

Coagulant Evaluation Procedure

Bench-scale jar testing was done to evaluate the
alternative coagulants. Jar testing was performed
throughout fiscal year 2010 to encompass seasonable
water qualities including very cold water. Week-long
onsite visits were made each month between February
and August. Jar test conditions for coagulation,
flocculation, and settling times were derived from
current WTP operation. Jar tests were conducted to
simulate WTP operation at 3 different flow scenarios:

http://www.cs.amedd.army.mil/dasgaDocuments.aspx?type=1



THE ARMY MEDICAL DEPARTMENT JOURNAL

0.7 MGD (estimated low flow), 2 MGD

3 (estimated future average flow), and 3 MGD
| High flow (3 MGD) (estimated high flow). Alternative coagulant

I Average flow (2 MGD) dosages were determined by conducting jar

25 Lowflow 0.7MGD) —— | tests to identify optimum dosages for

turbidity removal based on raw water quality
at the time of testing. Alum, sodium

aluminate, and polymer dosages were based
on current WTP dosages. Cold water jar
tests were conducted in February and March

when water temperatures were below 6°C.
During warmer months, raw water samples
were iced down to about 1°C to 2°C for the

Average Settled Water Turbidity (NTU)

beginning of each jar test.

Coagulant Performance Treating
Cold Water

The PACI consistently performed best in the
cold water jar tests. Figure 9 shows the
average turbidities at the end of the jar tests

Trestment @) PACI (D) FeCl (© FeS0: (@ representing settled water turbidities. Table
Coagulant Agent 2 presents the average turbidity removal
Figure 9. Results of cold water jar tests of coagulant agents at different percentage for each flow scenario. Higher
flow rates. o settled water turbidities correspond to lower
Notes: ng :)“I_:b?;y_'74'81'4'9 NTU percentage turbidity removal indicating
Raw alkalinity, 82-89 mg/L as CaCOs poorer coagulant performance. All the
Water temperature, 1°C-12°C alternative coagulants performed better than
(a) Average=0.19 mmole Al current treatment (ie, alum, sodium
Eb)) :vera§e=g.§)§3 mmloltle: Al aluminate, and polymer addition) in the cold

C) Average=u. mmole re . .
(d) Average=0.18 mmole Fe water tests, whl}e PACI performed best in all
MGD indicates million gal/day. PACL indicates polyaluminum chloride. scenarios, consistently producing the lowest

FeCls indicates ferric chloride. FeSO4 indicates ferric sulfate.

settled water turbidities and removing the

Table 2. The average turbidity removal per-
centages for the lab jar tests of coagulant
agents. Specific data are provided in Figures 9
and 10.

‘ High Average Low

Flow Flow Flow
Cold Water (a)

Current Treatment 32% 46% 96%
PACI 83% 93% 98%
FeCls 53% 86% 97%
FeS04 59% 82% 95%
Seasonable Water (b)
Current Treatment 53% 64% 94%
PACI 94% 97% 98%
FeCls 92% 93% 97%
FeS04 88% 89% 97%
(a) See Figure 9.
(b) See Figure 10.

greatest percentage of turbidity. These
results show that PACI is highly effective in treating
very cold water and its use would enable the WTP to
consistently achieve compliance with the LT2 rule
filter performance criteria during the times of the year
when the water is cold. Average coagulant dosages are
also shown in Figure 9. Coagulant dosages are
reported in molar concentration (mmole) of metal
(either aluminum or iron) to allow equivalent com-
parison of dosages. Thus, a 1 mmole Al (aluminum)
dosage is equivalent to 1 mmole Fe (iron) dosage. The
PACI consistently performed better than all coagulants
at about half the dosage; 0.083 mmole Al compared to